STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Sinaco Engineers (Pvt) Ltd.
Lahore
(Construction of Foundation Offces and Compound for Bio Mass at Pakistan Tobaccoo

Company Factory, Jehlum.)

Reference # CED/TFL 6502 (Dr. Rizwan Azam)
Reference of the request letter # 0089-2025

Tension Test Report  (Page-1/1)
Date of Test 11-02-2025
Gauge length 8 inches

Dated: 10-02-2025
Dated: 06-02-2025

Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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D . . 9 = R S . . o0 =
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1 | 0.367 3 0.371 | 0.11 | 0.108 | 3400 4700 68200 | 69400 | 94200 | 96000 | 1.10 | 13.8 E
3
2 | 0.372 3 0.373 | 0.11 | 0.109 | 3600 4700 72200 | 72520 | 94200 | 94700 | 1.20 | 15.0 =

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Garrison Engineer (Army)

Mangla Cantt

(a. CA No. 19/NZ/2025 — Const of 1 x B Veh Shed Ex 23 Sigs 1 Cops at Mgl.)
(b. CA No. 37/NZ/2025 — Const of 1 x MT Shed, 58 S & T Bn, 19 Div at Mgl.)
(c. CA No. 39/NZ/2025 — Const of x B Veh Shed, 7 Sind, 19 Div.)

(d. CA No. 43/NZ/2025 — Const of 1 x Gun Shed, 91 Fd, 19 Div at Mgl.)

Reference # CED/TFL 6505 (Dr. Rizwan Azam) Dated: 10-02-2025
Reference of the request letter # 6750/08/E-6 Dated: 21-10-2024
Tension Test Report  (Page-1/1)
Date of Test 11-02-2025
Gauge length 8 inches
Description Deformed Steel Bar Tensile Test as per ASTM-A615
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1 | 0.366 3/8 | 0370 | 0.11 | 0.108 | 4200 5300 84200 | 86070 | 106200 | 108700 | 1.10 | 13.8
2 | 0.365 3/8 | 0369 | 0.11 | 0.107 | 4200 5100 84200 | 86370 | 102200 | 104900 | 0.90 | 11.3
Note: only two samples for tensile test
Bend Test
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Engr. Ghzanfar
Project Manager, Ittefaq Building Solutions Pvt Ltd.
Production Hall Unit-1, Service Global Footwear Limited - Muridke.

Reference # CED/TFL 6508 (Dr. Rizwan Azam) Dated: 10-02-2025

Reference of the request letter # IBS/SGLF/PHUS

Dated: 10-02-2025

Tension Test Report  (Page-1/1)
Date of Test 11-02-2025
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= | 2 £
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1 | 0.352 3 0.363 | 0.11 | 0.103 | 3000 4700 60200 | 63970 | 94200 | 100300 | 1.10 | 13.8

Note: only one sample for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Asim Chiragh

Resident Engineer, NESPAK

Rehabilitation of Muridke Narowal Road (Section Muridke to District Boundary) Length
=42.00 km in District Sheikhupura.

Dated: 10-02-2025
Dated: 08-02-2025

Reference # CED/TFL 6509 (Dr. Rizwan Azam)
Reference of the request letter # 3811/103/ADP-24/AC/09

Tension Test Report  (Page-1/1)
Date of Test 11-02-2025
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= T | o g
) Diameter/ Area = Z2 3 Yield Stress Ultimate Stress = =
3 Size (in2) = $3 (psi) (psi) g 2| g
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1 | 0.357 3 0.365 | 0.11 | 0.105 | 3100 4600 62200 | 65180 | 92200 | 96800 | 1.20 | 15.0 | & _
2 | 0.356 3 0.365 | 0.11 | 0.105 | 3200 5000 64200 | 67470 | 100200 | 105500 | 1.30 | 16.3 (;’; @

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Project Manager
HMB Developers (Pvt) Ltd.
Commercial Tower, Finance Trade Centre, Lahore.

Dated: 10-02-2025
Dated: 10-02-2025

Reference # CED/TFL 6510 (Dr. Rizwan Azam)
Reference of the request letter # HMBDPL/S.0/25/171 (LHR)

Tension Test Report  (Page-1/1)
Date of Test 11-02-2025
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- T | o g
Y Diameter/ Area = 23 Yield Stress Ultimate Stress = =
) . .9 = | . . o0 S
sl = Size (in%) S o (psi) (psi) g = 2
z = | = 2| & 3
= S| E
€| £ 355 £| % E| 5| £E| T | g|*T
2 | EE 5g E£| §| kg | (ke g g g g £
1| 0.373 3 0.373 | 0.11 | 0.110 | 3100 4500 62200 | 62390 | 90200 | 90600 | 1.60 | 20.0 o
<
2 | 0373 3 0.374 | 0.11 | 0.110 | 3200 4600 64200 | 64320 | 92200 | 92500 | 1.50 | 18.8 —

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires

UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Quality Manager
Fazal-E-Rabbi GE (PD) Construction Services
(HIT Taxtila Cantt)

Dated: 10-02-2025
Dated: 10-02-2025

Reference # CED/TFL 6512 (Dr. Rizwan Azam)
Reference of the request letter # Nil

Tension Test Report  (Page-1/1)
Date of Test 11-02-2025
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= E £ 2
o0 Diameter/ Area = 2T Yield Stress Ultimate Stress = =
‘D . .2 = | . . o0 S
< = Size (in”) S o g (psi) (psi) g = 2
z ~ | A = 2| 5
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2 | EE Sg E| 5| kg | (kg £ g £ 5 | 2
S z < < £ < 2 < 2 < =
1 | 0.387 3 0.381 | 0.11 | 0.114 3600 5600 72200 69760 | 112300 | 108600 | 1.20 | 15.0 N T
L3
2 | 0.385 3 0.379 | 0.11 | 0.113 3700 5600 74200 72130 | 112300 | 109200 | 1.00 | 12.5 <@

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Project Manager
University of Management and Technology Lahore.
Exhibition Building
(Riz Builders)
Reference # CED/TFL 6514 (Dr. Rizwan Azam)
Reference of the request letter # EXB-1/137

Dated: 10-02-2025
Dated: 10-02-2025

Tension Test Report  (Page-1/1)
Date of Test 11-02-2025
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- T | o g
Y Diameter/ Area = 23 Yield Stress Ultimate Stress = =
) . .9 = | . . o0 S
< = Size (in”) S o (psi) (psi) g = 2
z = | = 2| & 3
™ S £
) = é
2 | EE 5g E£| §| kg | (ke g g g g £
1| 0.377 3 0.376 | 0.11 | 0.111 3400 4800 68200 | 67590 | 96200 | 95500 | 1.50 | 18.8 E =
D
2 | 0.378 3 0.376 | 0.11 | 0.111 3400 4800 68200 | 67470 | 96200 | 95300 | 1.40 | 17.5 E e

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires

UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Amanah Noor Residence
Wapda Town, Lahore

Reference # CED/TFL 6516 (Dr. Rizwan Azam) Dated: 11-02-2025

Reference of the request letter # Nil

Dated: 11-02-2025

Tension Test Report  (Page-1/1)
Date of Test 11-02-2025
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= R £
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1 | 0.382 3 0.378 | 0.11 | 0.112 3400 5300 68200 66670 | 106200 | 104000 | 1.00 | 12.5

Note: only one sample for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




Aftab Ahmed

Department of Civil Engineering

Pakistan. Ph: 92-42-990292(02

Chief Engineer, NESPAK
Enhancement & Construction of The Shrine Syed Ali Al-Hajveri (R.A), (Data Ganj
Bakhsh) Larhore.

Reference # CED/TFL 6519 (Dr. Asad Ali)

Reference of the request letter # 4580/13/AA/01/022

STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory

University of Engineering and Technology Lahore, 54890

Dated: 11-02-2025
Dated: 11-02-2025

Tension Test Report  (Page-1/1)
Date of Test 11-02-2025
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= T | o g
) Diameter/ Area = Z2 3 Yield Stress Ultimate Stress = =
D . . 9 = R S . . o0 =
| 2 Size (in?) 2 | 3 (psi) (psi) g 2| g
(=] Ne! ) — < o
z s | @ s
u S| E
2 | EE §E E| § | KN | (kN) g g E 5 | 2
= 2 < = 2 < 2 < g < =
1 | 0.368 3 0.371 | 0.11 | 0.108 | 35.00 45.20 71500 | 72760 | 92400 | 94000 | 1.00 | 12.5 | =
g3
2 | 0.369 3 0.372 | 0.11 | 0.109 | 36.00 45.70 73600 | 74550 | 93400 | 94700 | 1.10 | 13.8 | ¥ &

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples

I/C Testing Laboratoires
UET Lahore, Pakistan.



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

ARE

MM Pakistan (Pvt) Ltd.

Comprehensive Sewerage System in Okara City Under Punjab Cities Program.
Package - 1 Sewerage System

Package - 2 Construction of Waste Water Treatment Plant.

Reference # CED/TFL 6520 (Dr. Asad Ali) Dated: 11-02-2025
Reference of the request letter # MMP/MCO/PCP/368/2025 Dated: 05-02-2025
Tension Test Report  (Page-1/1)
Date of Test 11-02-2025
Gauge length 8 inches
5 q
=<1 = o g
8 d 'gn Diameter/ Area = 23 Yield Stress Ultimate Stress 5.0 =
2 Size (in?) = | €3 (psi) (psi) -
o e St
S 4 o~ M = 0| =
5 s | 5
s €| E_ S35 E£| % E g £ s | 5|
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H < 2 << 2 < 2 < 2 < =
1 | 0.366 3 0.370 | 0.11 | 0.108 | 22.20 31.70 45400 | 46380 64800 66300 | 1.40 | 175 | = =
g2
2 | 0.368 3 0.371 | 0.11 | 0.108 | 20.70 31.50 42300 | 43020 64400 65500 | 1.80 | 22.5 SE 2
3 | 0.366 3 0.370 | 0.11 | 0.108 | 25.50 40.00 52100 | 53260 | 81700 | 83600 | 1.10 | 13.8 | v 3
S 2
4 | 0.367 3 0.370 | 0.11 | 0.108 | 25.50 39.50 52100 | 53170 | 80700 | 82400 |1.40 | 17.5 | = @

Note: only four samples for tensile and two samples for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



Reference # CED/TFL 6522 (Dr. Asad Ali)

Imtiaz Khalil

Engineer QA/QC, Zes Zain Engineering Solutions

STRUCTURAL ENGINEERING DIVISION

Test Floor Laboratory
Department of Civil Engineering

Ramada Project.

(Bashir Pipe)

Pakistan. Ph: 92-42-990292(02

Reference of the request letter # ZES-QA/QC-14/25

University of Engineering and Technology Lahore, 54890

Dated: 11-02-2025
Dated: 11-02-2025

Tension Test Report  (Page - 1/1)
Date of Test 11-02-2025
Gauge length 2 inches
Description Steel Strip Tensile Test
= (=2 @
S = 5 R S s £ g
E 7 €5 2| 22| & | 8| § | £ g
. i ~—
Z 2 s | < | 23| z g8 E| B %
. %] .E = m o - p— <)
& = n > >~ > = = é
X
(mm) (mm) (mm?) | (kN) (kN) (MPa) | (MPa) | (in)
1 1.60 41.00x1.70 69.70 16.50 20.20 237 290 0.50 25.00

Only One Sample for Tensile Test

Bend Test

Note:

1-

3-

You can See your reports On Internet in the following web site

I/C Testing Laboratoires

UET Lahore, Pakistan.

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.

Sealed sample / Unsealed sample / Marked sample/Signed Samples




